
015

022

013

513

011

012

021

014

016

017

515

530

019
504

025

023

024

506

020
512

520

030

516

035

512

036

521

037

031

032

034

027

029

526

033

523

517

519

026
040

525

529

004

039

514

007
042

006

005

504

530

503

528

502

003
038

527
524

002

001

501

  
 
  
 
  
    
  
  

2016/07/05

518

507

509

508

531

USE IN
JAPANESE TYPE &
EUROPEAN TYPE PLUGS

Stephen
打字機文字
Paslode Ringfast A515 Tool
Product Code : A10870

Stephen
打字機文字



Paslode A515 C-Clip Tool

Product Code: A10870

Item Part No. Description Qty Specifications Item Part No. Description Qty Specifications

001 720157 CAP 1 040 720191 BUMPER 1 A515-S

002 720158 PACKING 1 042 720197 SILENCER 1

003 720159 PISTON 1 A515-S 501 720198 HEX. SOC. BUTTON HD. CAP SCREW 4 M5x0.8-25

004 721094 BODY UNIT 1 502 720199 O-RING 1 φ5.33xφ27.94
005 720161 DEFLECTOR 1 503 721063 HEX. SOC. BUTTON HD. CAP SCREW 1 M5x0.8-6

006 720162 SEAT,  REAR VALVE 1 504 721064 O-RING 2 φ1.78xφ10.82
007 720163 SPRING 1 506 721102 O-RING 4 φ1.78xφ7.94
011 720167 TRIGGER 1 508 721067 C-RING 1 φ16
012 720168 GUARD, TRIGGER 1 509 721068 SILENCER 1 φ15.4x2mm
013 720169 BUSHING 2 512 721080 HEX. SOC. BUTTON HD. CAP SCREW 1 M5x0.8-10

014 720170 LATCH 1 A515-S, 513 721071 SPRING PIN 3 φ3-18
015 721089 SIDE PLATE 2 514 721072 LOCK NUT 2 M5

016 720172 SPRING, LATCH 1 S series tools 515 721073 LOCK NUT 2 M6

017 720173 WASHER 2 516 721074 HEX. SOC. HD. BOLT 2 M6x1-37

019 721091 SEAT, FRONT VALVE 1 517 721075 SPRING PIN 2 φ2.5-18
020 721092 SPACER 1 518 721076 HEX. SOC. BUTTON HD. CAP SCREW 1 M4x0.7-5

021/022 721090 JAWS, UPPER & LOWER 1 A515-S 519 721077 SPRING PIN 2 φ2.5-10
520 721078 HEX. SOC. BUTTON HD. CAP SCREW 2 M3x0.5-10

023 720179 BLADE 1 A515-S 521 721079 HEX. SOC. BUTTON HD. CAP SCREW 1 M3x0.5-6

024 720180 PIN 2 523 721081 HEX. SOC. HD. BOLT 2 M5x0.8-23.5

025 721093 ROLLER 4 524 721082 LOCK NUT 1 M6x1

026 721082 PISTON ROD 1 A515-S 525 721083 O-RING 1 φ1.9xφ7.8
027 720183 SHOE, MAGAZINE 1 526 721103 SPRING PIN 1 φ2.5-11
029 720184 SPRING 2 527 721087 Toothed Lock Washer-external 1 φ6.4
030 720185 GUARD 1 528 721088 O-RING 1 φ1.78Xφ7.65
031 720186 ROLLER 1 529 721089 SPRING PIN 1 φ3-16
032 720187 SPRING 1 530 721000 C-RING 1 φ20
033 720188 BRACKET 1 531 N/A ADAPTER 1

034 720189 PUSHER 1 507 N/A AIR PLUG 1 1/4"-18NPT --> 19PT

035 720193 MAGAZINE BODY 1

036 720194 CLIP 1

037 720195 RAIL 1

038 720196 WASHER 1

039 720190 GRIP 1


	A515  Schematic(A10870)  July 2016
	Parts List for A515 C-RING_August 2016
	Sheet1


